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5.1.6 Frequency Separation 

RESULT: Pass 

Date of testing : 2013-09-09 
Test standard : FCC part 15.247(a)(1) 
  RSS-210 A8.1(b) 
Basic standard : ANSI C63.4: 2009 
Limit : ≥ 25kHz or two-thirds of 20dB bandwidth, 

whichever is greater 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 6: Test result of Frequency Separation 

Channel 
Channel 

Frequency (MHz) 

Measured 
Channel 

Separation 
(MHz) 

Limit (kHz) Result 

Low Channel 2402 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2403 

Mid Channel 2441 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2442 

High Channel 2479 
1.002 

≥ 25kHz or two-
thirds of 20dB 

bandwidth 
Pass 

Adjacency Channel 2480 
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5.1.7 Number of hopping frequency 

RESULT: Pass 

Date of testing : 2013-09-09 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-210 A8.1(d) 
Basic standard : ANSI C63.4: 2009 
Limits :  15 non-overlapping channels 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 7: Test result of Number of hopping frequency 

Frequency Range 
Measured Quantity of 

Hopping Channel 
Limit Result 

2402 to 2480MHz 79 15 Pass 
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Test Plot of Number of hopping frequency 

 A 

3DB
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9 MHz/Center 2.441 GHz Span 90 MHz

*RBW 100 kHz

VBW 300 kHz

SWT 10 ms

1 PK

MAXH

-90

-80

-70

-60

-50

-40

-30

-20

-10

0

10 1 Marker 1 [T1 ]

            4.04 dBm

     2.401940000 GHz

2

Marker 2 [T1 ]

            3.64 dBm

     2.480060000 GHz

Date: 9.SEP.2013  11:12:19

 



Produkte 

Products 

 

 

Prüfbericht - Nr.: 

Test Report No. 
17035527 001 Seite 79 von 96 

Page 79 of 96 

 

 

5.1.8 Time of Occupancy 

RESULT: Pass 

Date of testing : 2013-09-09 
Test standard : FCC part 15.247(a)(1)(iii) 
  RSS-210 A8.1(d) 
Basic standard : ANSI C63.4: 2009 
Limits : 0.4s 
Kind of test site : Shield room 

Test setup 

Test Channel : Low/ Middle/ High 
Operation Mode : A.1.a 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

Table 8: Test result of Time of Occupancy 

Channel Pulse width (ms) 
Measured time of 

Occupancy (s) 
Limit (s) Result 

2402MHz 

DH1 0.54 0.1728 0.4 Pass 

DH3 1.82 0.29848 0.4 Pass 

DH5 3.09 0.34299 0.4 Pass 

2441MHz 

DH1 0.55 0.17655 0.4 Pass 

DH3 1.82 0.29848 0.4 Pass 

DH5 3.09 0.3399 0.4 Pass 

2480MHz 

DH1 0.54 0.17334 0.4 Pass 

DH3 1.82 0.29848 0.4 Pass 

DH5 3.09 0.34299 0.4 Pass 

Note: 

Time of Occupancy = Pulse width x (Hopping rate / Number of channels) x Period 

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds 
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5.1.9 Conducted emissions 

RESULT: Pass 

Date of testing : 2013-09-11 
Test standard : FCC Part 15.107 (a) 
  ICES-003 Issue 5 February 2012 
Basic standard : ANSI C63.4: 2009 
Frequency range : 0.15 – 30MHz 
Limits : FCC Part 15.107(a) 
  ICES-003 Issue 5 February 2012 
Kind of test site : Shield room 

Test setup 

Input Voltage : AC 120V, 60Hz 
Operation Mode : B 
Earthing : Not Connected 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

For details refer to following test plot. 
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Test Plot of Conducted emissions 
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5.1.10 Radiated emissions 

RESULT: Pass 

Date of testing : 2013-09-10 
Test standard : FCC Part 15.109 
  ICES-003 Issue 5 February 2012 
Basic standard : ANSI C63.4: 2009 
Frequency range : 30 – 6000MHz * 
Limits : FCC Part 15.109(a) 
  ICES-003 Issue 5 February 2012 
Kind of test site : 3m Semi-Anechoic Chamber 

Test Setup 

Input Voltage : AC 120V, 60Hz 
Operation Mode : A.2, B 
Earthing : Not Connected 
Ambient temperature : 25℃ 

Relative humidity : 52% 
Atmospheric pressure : 101kPa 

*- The EUT’s highest frequency generated and used is less than1000MHz, hence the 
highest scan frequency is up to 6GHz only. 

For details refer to following test plot. 
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Test Plot of Radiated emissions 
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6. Safety Human exposure 

6.1 Radio Frequency Exposure Compliance 

6.1.1 Electromagnetic Fields 

RESULT: Pass 

Test standard : RSS-102 Issue 4 March 2010 
FCC KDB Publication 447498 v05r01 

 
The maximum peak output power of the transmitter is 2.59mW (4.14dBm) only, which 
less than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR 
Evaluation) according to clause 2.5.1 of RSS-102 Issue 4. 
 
Since maximum peak output power of the transmitter is 2.58mW<96mW, and the 
distance from EUT to human is >50mm, hence the EUT is exclueded from SAR 
evaluation according to FCC KDB publication 447498 D01: Mobile Portable RF 
Exposure v05r01. 
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7. Photographs of the Test Set-Up 

Photograph 1: Set-up for Conducted Emissions 

 

Photograph 2: Set-up for Radiated Emissions 
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Photograph 3: Set-up for Spurious Emissions below 1GHz 

 

Photograph 4: Set-up for Spurious Emissions above 1GHz 
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Photograph 5: Setup for Radio Spectrum testing 
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